
2023
HighlightsHighlights

Ce
ntr

al 
Sta

tes
 W

ate
r E

nv
iro

nm
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL 

60
01

4
AD

DR
ES

S S
ER

VIC
E R

EQ
UE

ST
ED

The Official Magazine of the Central States Water Environment Association, Inc.

Winter 2023

PLUS:PLUS:
Water’s Worth It Essay Contest 

Reducing Risk Associated with Being First

    GWS 2023-2024 Problem Statement

TicoSan 2023 Costa Rica a Success

Downers Grove Sanitary District
PLANT PROFILE: 

www.cswea.org • Minnesota • Illinois • Wisconsin

http://www.cswea.org


Grow your septage, FOG, and 
sludge receiving business with 
a Raptor Septage Acceptance or  
Complete Plant. 

NOT YOUR ORDINARY RECEIVING SYSTEM
[...]
estimates of 73.3 gal/person/d and 352 gal/business/d for residential 
and commercial water usage, respectively. By applying the given water 
usage to the projected number of residents and businesses in 2042, the 
average daily base flow was determined to be 0.523 million gallons 
per day (MGD). This includes an assumption that 80% of the water used 
per person is sent to the treatment system, as requested within the GWS 
problem statement, in addition to assuming 5% unknown flow.

The design flowrates also account for infiltration and inflow (I/I) 
into the system. This I/I flow accounts for fluctuations in groundwater 
infiltration and inflow during storm events. The I/I, determined to be 
0.198 MGD, is comprised of typical PVC infiltration rates, supplied by 
GWS, of 0.106 gal/sec/mile, or 0.25 L/sec/km. It was applied to a 
conservative pipe length estimate of 33 km throughout the collection 
system, accounting for additional infiltration from home-lateral piping. 

They were 
awarded first place 
in the US category 
and tied the overall 

competition.Global Water Stewardship Category (Overall): Marquette University

Click HERE to return to Table of Contents 39www.cswea.org Winter 2023 | CSWEA

http://www.cswea.org


Midwest   Student Design  Winner

An assumed 5% unknown flow was also included. The summation  
of the average daily base flow and I/I resulted in a design flow of 
0.721 MGD.

Following WI DNR codes, a peaking factor applied to the design 
flow relative to the projected population must be utilized to account  
for the maximum flows that the entire system may receive. By  
applying a peaking factor of 3.5 relative to the projected population 
of about 8,200 residents as of 2042, the PHF was determined to be 
2.52 MGD.

TREATMENT ALTERNATIVES
In order to determine the three best treatment alternatives for the 
community of Bijagua, the design factors mentioned prior were held 
in high regard, reflected in a weighted decision matrix for relevant 
treatment alternatives for the community. The factors ranked highest 
to lowest in terms of importance to the design team included the 

following: energy consumption, O&M, design simplicity, insect 
and odor management, efficiency and effectiveness of wastewater 
contaminant removal, and footprint relative to forms of primary, 
secondary, and combined primary/secondary treatments. The forms of 
primary treatment analyzed consisted of an anerobic pond, high-rate 
anaerobic pond, and primary sedimentation. Forms of secondary 
treatment analyzed consisted of a facultative pond, constructed 
wetlands, biofilters, and aerated lagoons. The combined forms of 
primary/secondary treatment analyzed were an oxidation ditch and 
upflow anaerobic sludge blanket reactor, not requiring separate 
primary treatment due to the relatively low given influent BOD and TSS 
concentrations of 280 and 220 mg/L, respectively.

The highest weighted scores were assigned to the anaerobic pond 
for primary treatment, constructed wetlands and facultative ponds for 
secondary treatment, and the oxidation ditch for combined primary/
secondary treatment. The only form of tertiary treatment considered 

Figure 1: Marquette University team (L-R): Colton Herbert, Mia Ketelhohn, Matt Cerven, Claire Connelly, and Mackenzie Allen.

Click HERE to return to Table of Contents40 www.cswea.orgCSWEA | Winter 2023

http://www.cswea.org


were maturation ponds as they are the most cost-effective and relevant 
option. These ponds naturally remove nutrients and disinfect, which was 
similar to all forms of treatment except the oxidation ditch. The oxidation 
ditch does not require additional nutrient removal to meet effluent 
requirements and therefore was supplied solely with UV disinfection. 
The resulting treatment alternatives considered are more formally known 
as waste stabilization ponds (anaerobic pond, facultative pond, 
and maturation ponds), modified waste stabilization ponds 
(anaerobic pond, constructed wetlands, and maturation ponds), and an 
oxidation ditch with UV disinfection. 

In consideration of the three alternatives selected, the oxidation ditch 
was first excluded due to an O&M cost above the allotted budget, in 
addition to the high energy requirement and complex and regular O&M. 
Therefore, after comparing traditional waste stabilization ponds against 
the modified waste stabilization ponds, the modified version containing 
constructed wetlands were selected for many reasons. Although each 
have similar capital and O&M costs, the constructed wetland design 
better suits community values through use of local flora, which mimics the 
natural landscape. They also require a smaller overall footprint and are 
more efficient with lower hydraulic retention times. Additionally, more 
recent literature recommends use of hybrid systems between constructed 
wetlands and maturation ponds to provide more consistent effluent 
quality, in addition to improving efficiency of removals (Tanner, C.C,  
et al., 2005), justifying the selection of the anaerobic pond, constructed 
wetland, and maturation pond treatment alternative.

COLLECTION SYSTEM
The city of Bijagua rests in the valley of the Guanacaste Mountain 
Range, which makes it a good candidate for conventional gravity-fed 
wastewater collection. The resulting collection system design consists  
of a pipe network rendered in Stormwater CAD, designed to  
WI code NR 110.13 for sewer design criteria. It spans the city length, 
with the entire system flowing by gravity except for three locations with 
elevation gain. These locations require one lift station per elevation 
gain and two pumps per lift station for redundancy, totaling three lift 
stations and six pumps. 

 The entirety of the collection system includes approximately 25 km  
of PVC piping, excluding home laterals at the request of the GWS 
problem statement. Each of the 245 pipes within the system were 
sized according to Manning’s equation to ensure that the flowrate 
is maintained between pipes. This will accommodate additional 
demand from the following pipe section. As a result, most of the system, 
about 17,100 m, will operate at the minimum diameter of 20 cm (8 in) 
piping, in accordance with WI DNR codes. Additional pipe sizing to 
accommodate the increased demand within various sections of the 
collection system resulted in approximately 3,700 m of 46 cm (1.5 ft) 
piping and 3,700 m of 91 cm (3 ft) piping. With minimum distances 
amongst manholes of 120 m (400 ft) or less, application of 243 manholes 
accommodating this NR 110.13 requirement in addition to the 
requirement for installation of manholes at the end of each line, at pipe 
intersections, in addition to changes in grade, size, or alignment were met. 

The entirety of the collection system piping would coexist alongside 
the community’s existing stormwater collection system between the road 
shoulder and each home to assist with maintenance on both, apart from 
about 25% of the pipes which would need to be placed beneath the 
roadway. With the direction of all flows north to reach the wastewater 
treatment facility location, this collection system should be a viable 
design for deliverance of wastewater from homes and businesses to the 
treatment facility.

PROPOSED TREATMENT FACILITY DESIGN
Wastewater treatment can be a complex process as it is composed of 
many steps to achieve adequate removal of wastewater contaminants. 
Although, the process can be broken down into four components including 
preliminary, primary, secondary, and tertiary treatment, exhibited in the 
treatment train view in Figure 2. This wastewater treatment facility design 
incorporates each component of the treatment process to meet effluent 
requirements, as seen in Table 1, while incorporating redundancy, following 
WI DNR standards, and accounting for fluctuations in flow. Due to 
limitations with site topography information, the design team was under the 
assumption that the entire system would flow by gravity.

Midwest   Student Design  Winner

NEW TANKS
(270) 826-9000 ext. 2601

EXISTING TANKS
(270) 826-9000 ext. 4601

Click HERE to return to Table of Contents 41www.cswea.org Winter 2023 | CSWEA

http://www.cswea.org
http://www.pttg.com


Midwest   Student Design  Winner

The applied 3 m depth is sufficient for sludge layer formation and with 
Bijagua’s average temperature of 23.1 degrees centigrade, anaerobic 
digestion can operate off natural heating. The formation of sludge 
requires removal every three years when a 1 m depth is met and will be 
transferred to the corresponding sludge drying bed. After dewatering 
and UV disinfection within the drying bed, biosolids can be land applied 
if proper pathogen removal is met, otherwise landfilled with leachate 
returned to the influent of the anaerobic pond.

It is important to consider that the largest concerns for odor result from the 
anaerobic pond. Although anaerobic digestion produces a smelly byproduct 
gas of hydrogen sulfide, the concerns for odor are minimized through proper 
design and O&M. With a minimum depth above the sludge layer of  
1.5 m, odors can be reduced (Mara, 2004). Through ensuring the pond is 
not organically overloaded, below 331 grams per cubic meter per day for 
the average temperature of 23.1 degrees centigrade, in addition to sulphate 
concentrations below 500 mg SO4

2-//L, odors will not be an issue  
(Gloyna and Espino, 1969). If improper operation and overloading does 
occur, analysis into odor concerns would be examined through sulphate 
analysis in the drinking water and influent wastewater, in addition to 
exploration into better management practice.

SECONDARY TREATMENT
Secondary treatment follows primary treatment for removal of colloidal 
solids and soluble BOD that was not removed through gravity settling 
and degradation in the anaerobic pond. This system utilizes a horizontal 
subsurface flow (HSF) constructed wetland to remove both BOD and 
TSS to effluent requirements through aggregate media and plants. 
This method treats the wastewater and was selected over a free water 
surface wetland as the subsurface design eliminates mosquito breeding 
and odor concerns (Mara, 2004). The system was designed through 
four separate wetlands in parallel for redundancy, easier O&M, and to 
meet design standards. The basis of their design incorporates the design 
flow of 0.721 MGD, where each constructed wetland has a hydraulic 
retention time of 1.2 days, incorporating one third more flow capacity to 
account for maintenance needs with design redundancy. The wetlands 
were designed following the Handbook for Constructed Wetlands 
and EPA design manuals and fact sheets regarding sizing, depths, and 
aggregate selection.

Use of specific and native emergent macrophytes was an important 
aspect of the wetlands. The selected macrophyte for implementation was 
the common reed, or Phragmites australis. This is a hardy plant which is 
native to regions within the Gulf of Mexico and South America (Tanaka 
et al, 2011). It can handle fluctuations in flow and has typical root depths 
which correspond well with the depth utilized for the wetlands. Due to the 
hardy nature of the plant selected, the wetlands are capable of handling 
fluctuations in flow. Wetland systems are typically more sensitive to 
changes in flow due to the base flow requirement for plants, and this 
mediates that concern. 

Another important aspect of the wetlands is the intensive maintenance 
which will occur after 10 years involving bed media replacement. This 
is typical for HSF wetlands as adsorptive capacities of the aggregate 

Figure 2 

 
 
 

Figure 3 
 

  

Figure 2: Proposed treatment facility treatment train. 

Preliminary treatment is designed to remove large and 
nonbiodegradable material that can harm downstream equipment, and it 
also includes flow devices. This preliminary treatment design incorporates 
a bypass structure, bar screens, grit chambers, a peak flow storage basin 
(PFSB), and sludge drying beds. The physical treatment components of 
preliminary treatment include the bar screens and grit chambers which 
were designed following WI DNR codes for manually cleaned systems. 

The variability and unpredictability of flows were accounted for in 
preliminary treatment through mechanisms like the bypass structure and 
PFSB. The bypass structure was designed for flows greater than the 
peak hour flow (PHF) of 2.52 MGD. The following bar screens and 
grit chambers were sized in order to accommodate the PHF. The flow 
will then meet an overflow structure which was designed based on 
the design flow of 0.721 MGD. Any flow greater than that would be 
diverted through the overflow structure to the PFSB. The PFSB was sized 
conservatively, assuming the peak hour flow occurs over a 12-hour 
period, and will be a gravity-fed system, released back into the treatment 
train by gravity over time if overflows occur. All downstream treatment 
was designed based off the design flow of 0.721 MGD. Sludge drying 
beds were utilized for the grit chamber, where grit will be manually 
cleaned every 15 days, while the sludge drying bed for the PFSB will 
be utilized for any residual settled sludge during overflows. Once the 
sludge drying bed capacities are met, dried biosolids will be tested 
for pathogen content, and land applied according to EPA Part 503 
Regulations for biosolid classification. Otherwise, biosolids may be 
landfilled upon drying and UV disinfection within the sludge drying  
beds, where leachate will be sent to primary treatment.

PRIMARY TREATMENT
Primary treatment is a method of wastewater treatment which takes 
advantage of gravity settling. An anaerobic pond was designed as an 
enhanced method of primary treatment to not only settle solids and BOD, 
but to biodegrade these contaminants through anaerobic digestion. The 
pond was designed off the design flow of 0.721 MGD, with a hydraulic 
retention time of one day and a daily influent BOD loading rate of 280 
grams per cubic meter, which is within the maximum daily BOD loading 
rate of 331 grams per cubic meter for odor minimization (Mara, 2004). 

Click HERE to return to Table of Contents42 www.cswea.orgCSWEA | Winter 2023

http://www.cswea.org


are met (Mara, 2004). Removals within Table 2 reflect this reduction 
in removals when adsorptive capacities are met, and the bed media 
replacement would be covered by the contingency fund saved by  
the community within the monthly user fees (explained further in the  
Cost Analysis section).

TERTIARY TREATMENT 
Tertiary treatment is the final process in order to remove the targeted 
wastewater contaminants. It includes maturation ponds for nutrient 
removal and disinfection as well as rock filtration for effluent 
polishing. The ponds were designed to remove fecal coliforms while 
also removing nitrogen and phosphorus. Rock filtration follows to 
remove residual BOD and TSS from the maturation pond effluent, 
where all effluent requirements are met prior to discharge to the  
Rio Celeste River. 

The maturation ponds were designed as three ponds in series, 
each at hydraulic retention times of 5.12 days. This was done based 
on design standards and for sufficient reduction in fecal coliforms. 
Ponds in series are much more efficient and require less land area 
for treatment (Mara, 2004). Each pond was designed to handle 
the design flow of 0.721 MGD and were sized off Marais’ method 
within Domestic Wastewater Treatment in Developing Countries by 
Duncan Mara. Maturation ponds typically have a depth of 1 m which 
enables light penetration and aerobic conditions throughout the pond 
(Kayombo et al, 2004). This is an ideal environment for eutrophication 
which the ponds take advantage of through algal growth and resulting 
nutrient and fecal coliform reduction. Mechanisms such as a pH above 
9, high light intensity with high dissolved oxygen concentrations, and 
time and temperature are significant contributors to the removal of 